MODEL 815-5060

PARTS BREAKDOWN

16—8

REV. 11/29/2000

ITEM PART ITEM
NO. NO. QTY. DESCRIPTION NO. QTY. DESCRIPTION
1 1 Post *14 2 112" - 13 x 2-1/2" Hex Head Bolt
2 1 Base Connector *15 4 1/2" SAE Washer
3 1 Rear Leg *16 1 172" - 13 x 1" Hex Head Bolt
4 1 Front Leg *17 2 1/2" Lock Washer
**5 530056 1 Head *18 6 1/2" - 13 Nut
**6 500091 2 Short Finger *19 4 3/8" - 16 Nut
**7 500092 2 Long Finger *20 4 3/8" Lock Washer
8 1 Handle *21 8 3/8" SAE Washer
9 2 Grip *22 4 3/8" - 16 x 2-1/2" Hex Head Bolt
*10  W301 2 3" Wheel *23 4 172" - 13 x 3" Hex Head Bolt
**11 SC301A 2 3" Swivel Caster *24 4 172" Flat Washer
*12 8 5/16" x 18-3/4" Hex Bolt *25 2 172" - 13 x 4" Full Thread Hex Head Bolt
*13 8 5/16" - 18 Nyloc Lock Nut

5l

* These parts available only in bolt kit #8750BK (includes item #s: 12-25)
** These parts may be purchased beyond the 180 day warranty




